G T S Global United Technology Services Co., Ltd.

Applicant:
Address of Applicant:

Manufacturer/Factory:

Address of
Manufacturer/Factory:

Report No.: GTS201801000161F06

FCC Report (LTE)

Shanghai Huace Navigation Technology LTD.

Building C, 599 Gaojing Road, Qingpu District, Shanghai,
China
Shanghai Huace Navigation Technology LTD.

Building C, 599 Gaojing Road, Qingpu District, Shanghai,
China

Equipment Under Test (EUT)

Product Name:
Model No.:

Trade mark:

FCC ID:
Applicable standards:

Date of sample receipt:

Date of Test:
Date of report issued:

Test Result :

*

Authorized Signature:

Handheld GNSS Data Collector
LT700

CHCNAY

SY4-B01012

FCC CFR Title 47 Part 2

FCC CFR Title 47 Part22 Subpart H
FCC CFR Title 47 Part24 Subpart E
FCC CFR Title 47 Part27

January 15, 2018

January 15, 2018-June 22, 2018
June 22, 2018
PASS *

In the configuration tested, the EUT complied with the standards specified above.

Robinson Lo

Laboratory Manager

This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver



GTS

Report No.: GTS201801000161F06

1 Version
Version No. Date Description
00 June 22, 2018 Original

Prepared By:

Check By:

- ~ A
,

= gAY
~ e AN

Project Engineer

gwij o

Reviewer

Date:

Date:

June 22, 2018

June 22, 2018

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 2 of 111



GTS

Report No.: GTS201801000161F06

2 Contents

Page

1 VERSION......uuciiiiiiiiiiieteresnssssissssssreresessssssssssssssssstereessssnsnsssssssssssssesssssssssssssssssssssesessssnsnsnssssssssssssressssnnnnns 2
2 (020 ] V1 I =1 VI8 5 7 3
3 TEST SUNMMNARY ....coiiiiiiuutuiiiiiiiiiiiieeesesssssssssssssssiereeseessssssssssssststeeeeessssssssssssssssteeeesssssssssssssssssssssressssnnnnss 4
4 GENERAL INFORIMATION ...ouuuutcciaiitieeeeesessssssssssssassereessssssnssssssssssssseseessssnsnssssssssssseseesssnssnssnssssssssssserees 5
41 GENERAL DESCRIPTION OF EUT ..ottt e e et e et e e e e e e eeeeeens 5
4.2 RELATED SUBMITTAL(S) / GRANT ().t eutteeeeetiee e ettt e e ettt e et e e et e e te e e aee e e eae e e e eaae e e e eaaeeeeeaaeeeeesaeeeaans 6
4.3 TEST IMETHODOLOGY .. ettt et e ettt e et e e e e e e e e ettt et e e e e e e e e e e et et e e e e e e e e e e e e e e e e ennnnnan 6
4.4 T ST F A CILITY ettt et e e e e e e e ettt e e e e e e e e e e e e et e e e e e e e e e ee e e 6
4.5 TEST LOCATION oottt e e et e e e e e e e e et et e e e et e e e e e e e et e e e e e e e e eeeeeeeeeennnnne 6

5 TEST INSTRUMENTS LIS T ... iiiiiiiiieeieesssssiiissiieeressssssnssssssssssssreresssssssssssssssssseesessssnssssssssssssserereseesssnnns 7
6 SYSTEM TEST CONFIGURATION.......coitiiiiiteiiiiiisierreessssssssssssssssssrereessssnsnsssssssssssssereesssnssssssssnssssernenns 8
6.1 TEST IMODE ...ttt e e e e e ettt e e e e e e e e e et ettt e eeeeeeeeeeeee e et e e e eeeeeeeeeeessaasaa e eeeeesaaeaeeennnnnes 8
6.2 CONFIGURATION OF TESTED SYSTEM. .. ituutiiiitteeeiete e e e et e e e e et s e e e eea e e e e e et e e e s e et s e e seaaeeesesraaeeens 9
6.3 CONDUCTED OUTPUT POWER ..ottt ettt ettt et e e et e e e et e e e e e et e e e s e et e e e s e s b e e eenaanans 10
6.4 O C CUPY BANDWIDTH. ... ettetti e ee ettt e e et e e et e e e e e et e e e ee e e e s ee et e e e s e et e e e s eetan e eeseetan e eesessanseesessnneeeenes 22
6.5 MODULATION CHARACTERISTIC ... oottt e e 35
6.6 OUT OF BAND EMISSION AT ANTENNA TERMINALS .....oeeittitiee e e e e e e ee et e e e e e e e ee e e e e seeeseeeaaaaenenes 35
6.7 ERP, EIRP MEASUREMENT ...cvtttttt et et eeeteteeeaeeteesseseeeaaasesss e tass e s s seseseeeaeseessassaasessessaeseessssrsnanes 74
6.8 FIELD STRENGTH OF SPURIOUS RADIATION MEASUREMENT ...covivieteitieeeeeeeeeeeeeeeeeeseieeseseeeeaeseeesssssnnnnnns 98
6.9 FREQUENCY STABILITY V.S. TEMPERATURE MEASUREMENT ....cvvutiitieeeieeeeeeeeeeeeseieaeeeeeeeeseseeesnnnannnns 105
6.10  FREQUENCY STABILITY V.S. VOLTAGE MEASUREMENT .....uuuieteeeeeteeeeeeeeieeeseeeeeeeeseseessssnenaeseseasaasaeees 108

7 TEST SETUP PHOTO .. ccecuuiiiiiiiiiiiiiiissessssssssisssrieeessesssssssssssssssssesessssssssssssssssssesmessssnsssssssssssssesessssnnnn 110
8 EUT CONSTRUCTIONAL DETAILS ... .ooecuiiiieeieiiireemassisresmsssssresnsssssresnsssssresnsssssssessssssseesssssssesnsssssrees 111

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 3 of 111



GTS

3 Test Summary

Report No.: GTS201801000161F06

Test Item Section in CFR 47 Result
Pass*
Part 1.1307
RF Exposure (SAR) (Please refer to
Part 2.1093
SAR Report)
Part 2.1046
Part22.913(a)
RF Output Power Pass
Part 24.232 (c)
Part 27.50 (d)(4)
Modulation Characteristics Part 2.1047 Pass
Part 2.1049
) ) Part22.913(a)
99% & -26 dB Occupied Bandwidth Pass
Part 24.238
Part 27.53(a)
Part 2.1051
_ o _ Part22.913(a)
Spurious Emissions at Antenna Terminal Pass
Part 24.238 (a)
Part 27.53 (h)
Part 2.1053
Field Strength of Spurious Radiation Part 24.238 (a) Pass
Part 27.53 (h)
Part22.913(a)
Out of band emission, Band Edge Part 24.238 (a) Pass
Part 27.53(h)
Frequency stability vs. temperature Part 2.1055(a)(1)(b) Pass
Frequency stability vs. voltage Part 2.1055(d)(1)(2) Pass

Pass: The EUT complies with the essential requirements in the standard.
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No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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4 General Information
4.1 General Description of EUT

Report No.: GTS201801000161F06

Product Name: Handheld GNSS Data Collector

Model No.: LT700

Support Networks: LTE

Support Bands: LTE Band 2, LTE Band 4, LTE Band 5, LTE Band 7, LTE Band 17
Channel Bandwidth: LTE Band 2: 1.4MHz; 3MHz; 5MHz; 10MHz; 15MHz; 20MHz

LTE Band 4: 1.4MHz; 3MHz; 5MHz; 10MHz; 15MHz; 20MHz

LTE Band 5: 1.4MHz; 3MHz; 5MHz; 10MHz
LTE Band 7: 5MHz; 10MHz; 15MHz; 20MHz

LTE Band 17: 5SMHz /10MHz

X Frequency: LTE Band 2: 1850.7 MHz ~ 1909.3 MHz

LTE Band 4: 1710.7 MHz ~ 1754.3 MHz
LTE Band 5: 824.7 MHz ~ 848.3 MHz
LTE Band 7: 2502.50MHz-2567.50MHz
LTE Band 17: 706.5 MHz ~ 713.5 MHz

Modulation type: QPSK, 16QAM
Antenna type: PIFA antenna
Antenna gain: -1.66dBi(Max.) For LTE Band 5/ LTE Band 17

1.95dBi(max.) For LTE Band 2/ LTE Band 4/ LTE Band 7

Power supply:

DC 3.8V by battery or DC 5V from adapter input AC 120V, 60Hz

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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4.2

Report No.: GTS201801000161F06

Related Submittal(s) / Grant (s)

This submittal(s) (test report) is filing to comply with Section Part 22 subpart H and Part 24 subpart E
of the FCC CFR 47 Rules.

4.3

Test Methodology

Both conducted and radiated testing were performed according to the procedures document on
TIAJEIA 603 and FCC CFR 47.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055 and 2.1057

4.4

Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and
fuly described in a report filed with the (FCC) Federal Communications Commission. The acceptance
letter from the FCC is maintained in files. Registration 381383, January 08, 2018.

e Industry Canada (IC) —Registration No.: 9079A-2

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A-2, August 15, 2016.

4.5

Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480
Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 6 of 111




GTS

Report No.: GTS201801000161F06

5 Test Instruments list
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No.
No. (mm-dd-yy) | (mm-dd-yy)
3m Semi- Anechoic
1 ZhongYu Electron |9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 03 2015 | July. 02 2020
Chamber
2 Control Room ZhongYu Electron |6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June 28 2017 | June 27 2018
SCHWARZBECK
4 BiConiLog Antenna VULB9163 GTS214 | June 28 2017 | June 27 2018
MESS-ELEKTRONIK
s Double -ridged SCHWARZBECK 9120D-829 GTS208 | June 28 2017 | June 27 2018
waveguide horn MESS-ELEKTRONIK
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June 28 2017 | June 27 2018
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June 28 2017 | June 27 2018
9 Coaxial Cable GTS N/A GTS211 | June 28 2017 | June 27 2018
10 Coaxial cable GTS N/A GTS210 | June 28 2017 | June 27 2018
11 Coaxial Cable GTS N/A GTS212 | June 28 2017 | June 27 2018
12 |Amplifier(100kHz-3GHz) HP 8347A GTS204 | June 28 2017 | June 27 2018
13 | Amplifier(2GHz-20GHz) HP 8349B GTS206 |June 28 2017 | June 27 2018
AFS33-18002
14 | Amplifier (18-26GHz) | Rohde & Schwarz GTS218 | June 28 2017 | June 27 2018
650-30-8P-44
15 Band filter Amindeon 82346 GTS219 | June 28 2017 | June 27 2018
16 Universal radio Rohde & Schwarz CMU200 GTS235 June 28 2017 | June 27 2018
communication tester
17 Signal Generator Rohde & Schwarz SMLO3 GTS236 | June 282017 | June 27 2018
18 Temp. Humidity/ Oregon Scientific BA-888 GTS248 June 28 2017 | June 27 2018
Barometer
19 D.C. Power Supply Instek PS-3030 GTS232 NA NA
20 Splitter Agilent 11636B GTS237 | June 28 2017 | June 27 2018
21 Power meter Rohde & Schwarz NRVS GTS238 | June 28 2017 | June 27 2018
22 Spectrum Analyzer Agilent E4440A GTS533 | June 28 2017 | June 27 2018
23 Temp.&Humidit
p-Erumidly Chuang wei GDS-225 GTS005-1 | June 28 2017 | June 27 2018
chamber
24 Highpass filter Micro-Tronics HPM50108 GTS549 | June 28 2017 | June 27 2018
25 Highpass filter Micro-Tronics HPM50111 GTS550 |June 28 2017 | June 27 2018
26 Wideband Radio
Rohde & Schwarz CMW500 GTS588 | May 07 2017 | May 06 2018

Communication Tester

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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6 System test configuration

6.1 Test mode

Report No.: GTS201801000161F06

During all testing, EUT is in link mode with base station emulator at maximum power level. The
spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test range,

and EUT is rotated on three test planes to find out the worst emission.

Test modes
Band Radiated Conducted
LTE Band 2 B QPSKlink B QPSKlink
LTE Band 4 B QPSKlink B QPSKlink
LTE Band 5 B QPSKlink B QPSKlink
LTE Band 7 B QPSKlink B QPSKlink
LTE Band 17 B QPSKlink B QPSKlink

Note: The maximum power levels are LTE mode for QPSK link. Only these modes were used for all

tests.

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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6.2 Configuration of Tested System

120 Vac / 80 Hz
EUT [Adapter)

Report No.: GTS201801000161F06

EUT (USE Cable)

FUT (Earphonz)

Dipole Antenna

([{]]@

I =1

System Simulator

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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6.3

Conducted Output Power

Report No.: GTS201801000161F06

Test Requirement:

FCCPart22.913(a), FCC part24.232(b) and FCC part 27.50

Test Method:

FCC part2.1046

Limit: LTE Band 2: 2W
LTE Band 4: 1W
LTE Band 5: 7W
LTE Band 7: 2W
LTE Band 17: 3W
Test setup: Communication

EUT

Splitter

Tester

Power meter

Note: Measurement setup for testing on Antenna connector

Test Procedure:

The transmitter output port was connected to base station.

2. The RF output of EUT was connected to the power meter by RF
cable and attenuator, the path loss was compensated to the
results for each measurement.

3. Set EUT at maximum power through base station.

4. Select lowest, middle, and highest channels for each band and
different modulation.

5. Measure the maximum burst average power.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 7.1 for details

Test results:

Pass

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Measurement Data

Report No.: GTS201801000161F06

Band 2
Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 18607 | Channel 18900 | Channel 19193
1850.7MHz 1880.0MHz 1909.3MHz

1 0 2215 22.22 22.21

1 2 20.32 21.94 21.36

1 5 21.09 23.46 20.46

QPSK 3 0 22.28 20.32 22.34

3 1 21.30 22.66 22.01

3 2 20.86 20.36 20.65

1 AMHz 6 0 21.05 19.96 22.88
1 0 21.10 21.68 22.60

1 2 20.45 21.48 21.57

1 5 22.00 22.81 23.27

16QAM 3 0 22.14 22.33 20.49

3 1 22.10 22.60 23.05

3 2 21.72 22.35 21.21

6 0 20.70 20.60 20.04

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 18615 | Channel 18900 | Channel 19185
1851.5MHz 1880.0MHz 1908.5MHz

1 0 22.07 22.51 22.43

1 8 20.72 21.05 20.27

1 14 22.10 21.20 22.22

QPSK 8 0 20.76 19.90 20.42

8 4 22.58 21.88 21.21

8 7 22.04 22.53 22.77

15 0 22.54 2215 19.79

3MHz

1 0 22.88 22.43 21.80

1 8 20.74 22.38 20.78

1 15 22.32 22.00 19.59

16QAM 8 0 21.05 20.14 21.83

8 4 20.45 20.49 21.62

8 7 20.26 22.02 21.46

15 0 22.54 22.45 21.22

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS201801000161F06

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 18625 | Channel 18900 | Channel 19175
1852.5MHz 1880.0MHz 1907.5MHz

1 0 22.35 22.16 22.48

1 13 21.43 20.88 20.45

1 24 20.54 21.66 22.48

QPSK 12 0 20.08 22.19 19.89

12 6 21.29 20.75 20.97

12 13 23.05 19.86 21.79

5MHz 25 0 21.96 22.10 20.30
1 0 21.22 22.30 20.93

1 13 21.43 21.63 21.03

1 24 20.01 20.04 22.25

16QAM 12 0 21.64 21.19 20.57

12 6 20.81 21.43 20.68

12 13 19.95 22.46 23.05

25 0 21.35 21.49 20.60

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 18650 | Channel 18900 | Channel 19150
1855.0MHz 1880.0MHz 1905.0MHz

1 0 21.80 21.74 20.59

1 25 20.53 21.90 21.05

1 49 22.98 21.85 22.35

QPSK 25 0 20.36 19.88 20.15

25 13 22.39 20.52 21.12

25 25 20.48 21.29 21.49

10MHz 50 0 20.20 22.52 20.96
1 0 21.63 20.36 22.27

1 25 20.68 21.32 23.22

1 49 21.23 19.79 20.53

16QAM 25 0 21.77 20.52 21.32

25 13 20.43 23.16 22.46

25 25 21.68 22.35 20.36

50 0 22.24 21.88 21.11

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS201801000161F06

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 18675 | Channel 18900 | Channel 19125
1857.5MHz 1880.0MHz 1902.5MHz
1 0 22.70 22.51 21.85
1 38 19.55 21.18 22.48
1 74 20.66 20.02 20.68
QPSK 36 0 22.84 22.74 21.59
36 18 23.02 22.04 22.34
36 39 20.13 21.80 21.93
75 0 20.89 22.32 21.63
15MHz
1 0 21.36 21.50 22.62
1 38 20.90 20.32 20.15
1 74 22.99 20.72 22.60
16QAM 36 0 20.21 23.01 21.24
36 18 22.01 21.23 20.46
36 39 22.19 22.00 20.43
75 0 20.09 22.75 22.53
Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 18700 | Channel 18900 | Channel 19100
1860.0MHz 1880.0MHz 1900.0MHz
1 0 20.95 23.01 22.44
1 50 22.86 23.20 20.46
1 99 21.53 21.66 20.84
QPSK 50 0 22.72 20.23 22.22
50 25 20.12 21.38 20.42
50 50 21.75 20.87 21.70
20MHz 100 0 20.25 23.02 2217
1 0 21.99 21.91 22.01
1 50 20.45 19.91 21.79
1 99 2212 22.25 22.98
16QAM 50 0 21.43 22.39 22.82
50 25 22.70 21.59 23.10
50 50 20.42 20.86 21.49
100 0 20.61 20.39 22.05

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 13 of 111




GTS

Report No.: GTS201801000161F06

Band 4
Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 19957 | Channel 20175 | Channel 20393
1710.7MHz 1732.5MHz 1754.3MHz

1 0 21.68 21.37 21.26

1 2 21.26 21.10 21.50

1 5 21.43 23.32 22.19

QPSK 3 0 20.93 22.43 22.46

3 1 22.07 21.49 23.30

3 2 22.58 22.42 22.19

1 AMHz 6 0 22.90 21.28 21.99
1 0 21.77 20.99 21.16

1 2 21.84 21.99 22.35

1 5 20.73 21.94 21.46

16QAM 3 0 22.21 21.11 22.71

3 1 21.19 21.07 22.51

3 2 23.20 22.54 23.30

6 0 21.81 22.46 22.88

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 19965 | Channel 20175 | Channel 20385
1711.5MHz 1732.5MHz 753.5MHz

1 0 22.05 22.49 22.30

1 8 22.07 22.26 21.66

1 14 21.98 20.81 21.28

QPSK 8 0 21.66 22.95 21.09

8 4 21.77 21.54 22.41

8 7 20.84 22.46 22.24

15 0 22.57 21.42 22.60

3MHz

1 0 22.33 22.52 20.91

1 8 22.56 22.34 22.49

1 15 21.27 21.79 21.75

16QAM 8 0 22.16 22.40 21.33

8 4 21.33 21.61 21.02

8 7 21.07 22.33 22.18

15 0 22.50 22.98 21.21

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS201801000161F06

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 19975 | Channel 20175 | Channel 20375
1712.5MHz 1732.5MHz 1752.5MHz

1 0 22.04 21.46 21.59

1 13 22.40 21.89 21.62

1 24 21.22 22.06 21.83

QPSK 12 0 22.69 22.49 21.73

12 6 21.50 22.21 21.11

12 13 22.11 22.37 21.67

5MHz 25 0 22.10 21.80 21.50
1 0 22.18 23.03 21.33

1 13 21.94 21.66 21.49

1 24 22.96 22.44 21.68

16QAM 12 0 22.60 23.01 21.87

12 6 21.51 20.77 21.15

12 13 21.78 21.98 22.78

25 0 22.79 23.21 21.27

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 20000 | Channel 20175 | Channel 20350
1715.0MHz 1732.5MHz 1750.0MHz

1 0 21.45 22.04 21.35

1 25 21.26 22.64 21.98

1 49 20.84 22.48 22.52

QPSK 25 0 22.65 21.54 22.28

25 13 21.97 21.68 21.91

25 25 21.80 22.78 21.52

10MHz 50 0 21.53 22.41 21.82
1 0 21.48 21.75 21.78

1 25 22.06 20.58 22.49

1 49 22.46 22.54 22.09

16QAM 25 0 22.68 2217 22.59

25 13 21.53 22.42 22.25

25 25 21.90 21.75 20.75

50 0 22.46 21.77 21.97

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS201801000161F06

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 20025 | Channel 20175 | Channel 20325
1717 .5MHz 1732.5MHz 1747 .5MHz
1 0 2243 22.66 22.76
1 38 22.04 22.50 21.49
1 74 23.00 22.02 23.24
QPSK 36 0 22.56 2217 22.22
36 18 22.65 22.55 22.46
36 39 21.82 21.14 21.41
75 0 21.65 21.43 22.19
15MHz
1 0 21.32 22.61 22.52
1 38 22.38 22.39 21.90
1 74 22.79 23.02 21.97
16QAM 36 0 21.95 23.32 21.58
36 18 22.26 22.41 2217
36 39 21.18 21.45 20.87
75 0 23.24 21.86 21.80
Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 20050 | Channel 20175 | Channel 20300
1720.0MHz 1732.5MHz 1745.0MHz
1 0 22.88 21.70 23.11
1 50 21.45 22.13 21.94
1 99 20.90 21.29 20.65
QPSK 50 0 21.07 21.24 22.05
50 25 22.34 21.19 22.30
50 50 22.09 22.75 22.56
20MHz 100 0 22.21 21.05 22.42
1 0 22.62 21.12 21.07
1 50 22.28 21.65 22.73
1 99 22.76 21.14 21.76
16QAM 50 0 22.16 22.12 22.07
50 25 22.94 22.29 22.75
50 50 22.43 21.40 21.70
100 0 20.98 22.42 22.58

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTS201801000161F06

Band 5
Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 20407 | Channel 20525 | Channel 20643
824.7MHz 836.5MHz 848.3MHz
1 0 21.95 21.93 21.83
1 2 20.57 20.75 20.54
1 5 20.68 22.95 22.57
QPSK 3 0 21.47 22.98 21.39
3 1 2212 21.2 23.38
3 2 2214 22.54 22.25
1 AMHz 6 0 21.84 22.46 21.27
1 0 21.93 21.4 21.99
1 2 20.94 22.43 21.82
1 5 21.74 21.5 21.35
16QAM 3 0 22.21 21.15 22.43
3 1 21.33 20.98 23.03
3 2 23.20 21.7 22.99
6 0 21.55 21.85 22.35
Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 20415 | Channel 20525 | Channel 20635
825.5MHz 836.5MHz 847 .5MHz
1 0 21.83 22.25 21.45
1 8 22.71 22.28 22.02
1 14 22.83 21.57 21.47
QPSK 8 0 21.78 22.51 20.83
8 4 21.27 21.99 22.67
8 7 20.79 22.79 22.16
15 0 22.43 20.03 22.02
3MHz

1 0 22.41 21.9 22 1

1 8 23.12 21.56 22.5
1 15 21.96 21.19 23.13

16QAM 8 0 21.66 22.28 20.71
8 4 21.01 22.18 21.58
8 7 22.19 22.74 22.18
15 0 21.8 22.56 21.38

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Report No.: GTS201801000161F06

Actual output power(dBm)

Bandwidth Mode RB Size RB Offset | Channel 20425 | Channel 20525 | Channel 20625
826.5MHz 836.5MHz 846.5MHz
1 0 21.66 21.3 22.12
1 13 22.01 21.45 21.17
1 24 21.54 23.04 21.72
QPSK 12 0 22.91 22.78 21.07
12 6 20.88 22.21 20.25
12 13 22.31 22.49 21.69
25 0 21.62 21.78 22.67
5MHz

1 0 22.28 22.62 21.57
1 13 22.78 22.2 21.52
1 24 22.96 22.58 21.14
16QAM 12 0 22.43 23.14 21.58

12 6 20.29 21.44 21.6
12 13 22.23 20.99 22.45
25 0 22.8 22.44 21.24

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 20450 | Channel 20525 | Channel 20600
829.0MHz 836.5MHz 844 0MHz

1 0 21.82 21.55 21.53
1 25 22.16 22.76 22.14
1 49 21.93 22.05 22.76
QPSK 25 0 22.55 21.42 22.73
25 13 21.31 20.93 21.65
25 25 21.39 23.11 21.65
10MHz 50 0 21.04 22.53 21.18
1 0 20.73 20.96 21.19
1 25 21.53 21.53 21.31
1 49 21.41 23.01 22.58

16QAM 25 0 21.97 20.87 22
25 13 22 23 22.52
25 25 21.18 21.31 20.55
50 0 22.33 21.92 21.22

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTS201801000161F06

Band 7
Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 20775 | Channel 21100 | Channel 21425
2502.5MHz 2535MHz 2567.5MHz

1 0 21.59 22.28 22.3

1 13 21.35 22.67 21.42

1 24 21.32 2212 22.3

QPSK 12 0 22.52 21.9 22.08

12 6 21.73 23.02 21.8

12 13 2217 22.22 20.92

5MHz 25 0 23.09 21.3 22.26
1 0 22.39 23.02 22.42

1 13 21.86 21.7 22.04

1 24 21.42 22.09 21.48

16QAM 12 0 22.46 23.1 22.05

12 6 20.86 20.95 22.86

12 13 22.61 22.22 22.58

25 0 22.74 23.22 21.89

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 20800 | Channel 21100 | Channel 21400
2505MHz 2535MHz 2565MHz

1 0 21.05 21.23 22.67

1 25 22.5 21.94 21.32

1 49 22.42 22.43 22.53

QPSK 25 0 21.46 22.09 22.23

25 13 21.21 22.19 21.99

25 25 21.8 21.05 21.28

50 0 22.61 22.43 21.07

10MHz

1 0 22.61 20.99 22.42

1 25 22.24 21.91 22.44

1 49 21.12 21.8 22.77

16QAM 25 0 22.67 22.41 22.72

25 13 22.52 21.42 21.93

25 25 20.89 21.82 21.34

50 0 23.15 22.02 22.67

Global United Technology Services Co., Ltd.
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Report No.: GTS201801000161F06

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 20825 | Channel 21100 | Channel 21375
2507 .5MHz 2535MHz 2562.5MHz
1 0 22.4 22.54 22.93
1 38 22.69 21.57 22.73
1 74 21.17 21.33 21.8
QPSK 36 0 21.89 22.45 20.72
36 18 22.9 20.93 22.12
36 39 22.44 20.96 20.91
75 0 22 22.05 22.32
15MHz
1 0 21.82 22.24 22.24
1 38 22.11 21.47 22.35
1 74 22.96 22.5 21.87
16QAM 36 0 21.54 22.34 21.11
36 18 22.64 22.55 22.47
36 39 22.84 21.33 21.91
75 0 22.25 22.53 22.28
Actual output power(dBm)
Bandwidth Mode RB Size [ RBOffset [ Channel 20850 | Channel 21100 | Channel 21350
2510MHz 2535MHz 2560MHz
1 0 22.04 21.18 22.08
1 50 21.32 22.2 22.6
1 99 21.97 21.73 22.23
QPSK 50 0 21.35 21.13 23.08
50 25 22.72 20.91 22.04
50 50 20.87 21.12 22.16
20MHz 100 0 22.75 21 21.76
1 0 22.33 21.96 21.92
1 50 22.16 20.86 20.69
1 99 22.62 22.52 21.65
16QAM 50 0 22.67 21.12 21.02
50 25 20.71 22.82 21.9
50 50 22.24 21.48 22.87
100 0 22.08 22.5 21.78

Global United Technology Services Co., Ltd.
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Report No.: GTS201801000161F06

Band 17
Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 23755 | Channel 23790 | Channel 23825
706.5MHz 710.0MHz 713.5MHz

1 0 22.43 22.49 22.25

1 13 21.13 21.9 20.98

1 24 20.13 22.77 22.43

QPSK 12 0 22.01 22.18 22.32

12 6 21.35 22.33 22.32

12 13 21.68 221 21.44

25 0 22.75 22.98 22.63

5MHz

1 0 22.16 22.69 21.88

1 13 21.72 20.66 21.52

1 24 21.92 21.46 21.5

16QAM 12 0 21.9 22.01 22.30

12 6 21.67 20.66 22.59

12 13 22.88 21.86 23.28

25 0 22.63 21.87 23.19

Actual output power(dBm)
Bandwidth Mode RB Size RB Offset | Channel 23780 | Channel 23790 | Channel 23800
709.0MHz 710.0MHz 711.0MHz

1 0 21.54 22.46 22.21

1 25 22.88 21.86 20.89

1 49 23.75 21.50 22.90

QPSK 25 0 21.12 22.09 22.28

25 13 21.25 22.66 22.48

25 25 21.76 21.65 20.62

10MHz 50 0 22.51 22.76 21.22
1 0 21.45 21.05 21.56

1 25 23.61 22.43 22.15

1 49 21.22 21.20 22.65

16QAM 25 0 22.77 23.32 23.25

25 13 23.57 21.45 21.62

25 25 20.77 20.82 22.38

50 0 22.19 22.45 22.23
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6.4 Occupy Bandwidth

Report No.: GTS201801000161F06

Test Requirement:

FCC part22.913(a), FCC part24.232(b) and FCC part27.53(a)

Test Method:

FCC part2.1049

Test setup:

EUT

Splitter

Communication

Tester

SPA

Note: Measurement setup for testing on Antenna connector

Test Procedure:

1. The EUT’s output RF connector was connected with a short cable
to the spectrum analyzer

RBW was set to about 1% of emission BW, VBW= 3 times RBW.
-26dBc display line was placed on the screen (or 99%

bandwidth), the occupied bandwidth is the delta frequency
between the two points where the display line intersects the signal

trace.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 7.1 for details

Test results:

Pass

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Measurement Data

Report No.: GTS201801000161F06

Channel RB Configure 99% Occupy -26dB
EUT Mode Bandwidth Channel bandwidth bandwidth
ISk RB Size | RB Offset (KHz) (KHz)
Low range 6 0 1077.80 1244.00
1.4MHz Mid range 6 0 1076.50 1234.00
High range 6 0 1083.10 1224.00
Low range 25 0 4524.80 5016.00
5MHz Mid range 25 0 4510.00 4956.00
High range 25 0 4514.20 4982.00
LTE Band 2
Low range 50 0 8936.60 9743.00
10MHz Mid range 50 0 8941.00 9682.00
High range 50 0 8947.40 9776.00
Low range 100 0 17859.0 19190.0
20MHz Mid range 100 0 17867.0 19030.0
High range 100 0 17831.0 19420.0

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTS201801000161F06

Channel RB Configure 99% Occupy -26dB
EUT Mode Bandwidth Channel - bandwidth bandwidth

RB Size RB Offset (KHz) (KHz)

Low range 6 0 1076.40 1256.00

1.4MHz Mid range 6 0 1075.80 1226.00

High range 6 0 1075.60 1251.00

Low range 25 0 4508.20 5001.00

5MHz Mid range 25 0 4510.30 5014.00

LTE Band 4 High range 25 0 4500.70 4960.00

Low range 50 0 8932.60 9770.00

10MHz Mid range 50 0 8934.70 9554.00

High range 50 0 8937.60 9660.00

Low range 100 0 17882.0 19170.0

20MHz Mid range 100 0 17836.0 19190.0

High range 100 0 17885.0 19110.0

o o =
EUT Mode Biﬂia?ft'h Channel F_QB configure 92;;“(13“%:? bari?v(\j/i%th

RB Size RB Offset (KHz) (KHz)

Low range 6 0 1074.90 1217.00

1.4MHz Mid range 6 0 1076.70 1241.00

High range 6 0 1076.70 1209.00

Low range 25 0 4517.20 4985.00

LTE Band 5 5MHz Mid range 25 0 4515.80 4978.00

High range 25 0 4497.90 4938.00

Low range 50 0 8920.30 9707.00

10MHz Mid range 50 0 8952.80 9706.00

High range 50 0 8896.00 9527.00

Global United Technology Services Co., Ltd.
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Report No.: GTS201801000161F06

Channel RB Configure 99% Occupy -26dB
EUT Mode Bandwidth Channel bandwidth bandwidth
ISk RB Size | RB Offset (KHz) (KHz)
Low range 25 0 4490.60 4910.00
5MHz Mid range 25 0 4503.60 4989.00
High range 25 0 4481.90 4923.00
Low range 50 0 8945.70 9735.00
LTE Band 7 10MHz Mid range 50 0 8934.10 9682.00
High range 50 0 8927.60 9665.00
Low range 100 0 17838.0 19210.0
20MHz Mid range 100 0 17853.1 19090.0
High range 100 0 17871.0 19300.0
Channel RB Configure 99% Occupy -26dB
EUT Mode Bandwidth Channel bandwidth bandwidth
Etlehdl RB Size | RB Offset (KHz) (KHz)
Low range 25 0 4499.40 4984.00
5MHz Mid range 25 0 4494.30 4988.00
High range 25 0 4516.00 4957.00
LTE Band 17
Low range 50 0 8949.20 9587.00
10MHz Mid range 50 0 8929.50 9690.00
High range 50 0 8928.10 9471.00
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Test plot as follows:

Report No.: GTS201801000161F06

Test Mode: LTE Band 2
Channel Bandwidth: 1.4MHz

Agilent Spocirum Apaiyror - Occupied W

Frequency

Center Freq|
1.850700000 GHz|

T E oM g 10, 2016
Center Freq 1.850700000 GHz Radio Std: None

Center Freq: 1850700000 GHz
o Trh Run
SIFGalniL aw

AvglHold> 1010
Radio Device: 5TS

Ref Offset 17 dB
Ref 30.00 dBm

Test Mode: LTE Band 2
Channel Bandwidth: 5MHz

Agilent Spocirum Apaiyror - Occupied W
7 : CEZ
Radlo Std: None

Center Freq: 1852500000 GHz
AvglHold> 1010

Center Freq 1.852500000 GHz

o Trig:Fres Run
#AFGolmiLow

atten: 24 dB Radio Device: BTS

Ref Offset 17 dB
Ref 30.00 dBm

Span 15 MHz

#VBW 30 kHz

Total Power

Span 5 MHz
Sweep 47.8ms

28.0 dBm

100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

Sweep 1.467 ms

27.9 dBm

Occupied Bandwidth
1.0778 MHz
-221 Hz OBW Power

1244 MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

4.5248 MHz
8.085 kHz
5.016 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Frequency

Center Freq
B52500000 GHz|

Agilent Spocirum Apaiyror - Occupied i

Frequency

Center Freq|
1.880000000 GHz|

PR A S

I 06-23307M dor 10
Center Freq 1.880000000 GHz Radio Std: None

Center Freq: 1860000000 GHz
o Trh Run
SIFGalniL aw

AvglHold> 1010
Radio Device: 5TS

Ref Offset 17 dB
Ref 30.00 dBm

Span 5 MHz

#VBW 30 kHz Sweep 47.8 ms

Occupied Bandwidth Total Power 27.7 dBm

1.0765 MHz
410 Hz OBW Power
1.234 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Lowest channel

Agilent Spocirum Apaiyror - Occupied i
Center Freq 1.880000000 GHz
vll‘[ialmlnwld—

Ref Offset 17 dB
Ref 30.00 dBm

100 kHz

Occupied Bandwidth

4.5100 MHz
2.698 kHz
4.956 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.660000000 I
> Trig:Frea Run
atten: 24 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

Ha
AvglHold> 1010

Radio Std: None

Radio Device: BTS

Span 15 MHz
Sweep 1.467 ms

28.4 dBm

99.00 %
-26.00 dB

Frequency

Center Freq
EB000000D GHz|

Middle channel

Agilern Spectrum Analyzor - Oceupied W

Center Freg 1.909300000 GHz g e req: 1908300000

06:27-34 P A

Radie Std: None Frequency

GHz
AvglHold> 10110

ree Run

" datten: 24 4B Radio Device: BTS

#AFGalniLow

Ref Offset 17 dB8
Ref 30.00 dBm

CenterFreq|
1.909300000 GHz

=
i

Al

Span .’IMHl.
Sweep 47.8ms

Center 1.909 GHz

#Res BW 10 kHz #VBW 30 kHz

Occupied Bandwidth Total Power 27.6 dBm

1.0831 MHz
1141kHz  OBW Power
1224 WHz ~ xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= Tosrers

Middle channel

Agilern Spectrum Analyzor - Oceupied W
Center Freq 1.907500000 GHz
IIFG)IN:I.O\#I*

Ref Offset 17 dB8
Ref 30.00 dBm

Center 1.908 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5142 MHz
4.087 kHz
4.982 MHz

Transmit Freq Error
x dB Bandwidth

S Trig:Frea Run
atten: 24 d8

807500000

300 kHz

Total Power

OBW Power
xdB

GHz
AvglHold> 10110

Radio Device: 8TS

Span 15 MHz
Sweep 1467 ms

28.5 dBm

99.00 %
-26.00 dB

Frequency

Center Freq|
1.907600000 GHz

Highest channel

Highest channel
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Report No.: GTS201801000161F06

Test Mode: LTE Band 2
Channel Bandwidth: 10MHz

Agilern Spectrum Analyzor - Oceupied W
Frequency

Center Freg 1.855000000 GHz Genter Freq: 1568000000 GHz
= Tri Avg|Hold> 10110

ree Run

atten: 24 d8

SAFGalnLow " Radio Device: TS

Ref Offset 17 dB8
Ref 30.00 dBm

CenterFreq|
1866000000 GHz

Test Mode: LTE Band 2
Channel Bandwidth: 20MHz

Agslary Specram Analyrer - Occupied W

Center Freg 1.860000000 GHz : 1.860000000 GHz Radi Nan. Frequency
e Trig:Frae Rur AvalHold> 10110

#FGalniLaw * HAtten: 24 dB

Radio Device: 8TS

Center Freq|
1.860000000 GHz

Ref Offset 17 dB
Ref 30.00 dBm

Center 1.855 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

8.9366 MHz

Transmit Freq Error
x dB Bandwidth

13.892 kHz
9.743 MHz x dB

OBW Power

Span 20 MHz |
Sweep 1.933 ms

29.0 dBm

99.00 %
-26.00 dB

[

s,

Center 1.86 GHz
#Res BW 300 kHz

Occupied Bandwidth Total Power
17.859 MHz
-3.920 kHz OBW Power
19.19 MHz xdB

Transmit Freq Error
x dB Bandwidth

Span 30 MHz
Sweep 1ms

28.7 dBm

99.00 %
-26.00 dB

Lowest channel

Agilern Spectrum Analyzor - Oceupied W

Center Freq 1.880000000 GHz

#AFGalniLow

Ref Offset 17 dB8
Ref 30.00 dBm

Center 1.88 GHz
#Res BW 100 kHz

Occupied Bandwidth

Genter Freq: 1850000000 GHz
o T AvalHold>10110

ree Run

" datten: 24 4B

#VBW 300 kHz

Total Power

8.9410 MHz

Transmit Freq Error
x dB Bandwidth

208 Hz
9.682 MHz x dB

OBW Power

064651 PM o
Rado Std: N Frequency

Radio Device: 518

CenterFreq|
1.880000000 GHz

Span 20 MHz |
Sweep 1.933 ms

29.2 dBm

99.00 %
-26.00 dB

T

Lowest channel

Agilern Spectrum Analyzor - Oceupied W
Center Freq 1.880000000 GHz : 1850000000

e Trig: Frae Ru
SIFGainLow | #Atten: 24 dB

Ref Offset 17 dB
Ref 30.00 dBm

Center 1.88 GHz
#Res BW 300 kHz

Occupied Bandwidth Total Power
17.867 MHz
34.411 kHz OBW Power
19.03 MHz xdB

Transmit Freq Error
x dB Bandwidth

GHz
AvglHold> 10110

Frequency

Radio Device: 8TS

Center Freq|
1.880000000 GHz

Span 30 MHz
Sweep 1ms

27.9 dBm

99.00 %
-26.00 dB

[

Middle channel

Agilent Spoctrum ApaiyrorOccupied (W

Center Freq 1.805000000 GHz

AFGalnil aw

Ref Offset 17 dB
Ref 30.00 dBm

Center 1.905 GHz
#Res BW 100 kHz

Occupied Bandwidth

Genter Freq: 1

> Trig:FreeRun
#Atten: 24 4B

#VBW 300 kHz

Total Power

GHz
AvglHold> 1010

4759 2
Radlo Std: b Frequency

Radio Device: 5TS

Center Freq|
1.805000000 GHz|

~ Span 20 MHz
CF Step
—
28.7 dBm o

Middle channel

Agilent Spoctrum ApaiyrorOccupied (W
Center Freq 1.900000000 GHz [ Center Freq: 1.800060000 G

: un
™ datten: 24 48

Center 1.9 GHz

300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power

17.831 MHz

Ha
AvglHold> 1010

Frequency

Radio Device: BTS

Center Freq
500000000 GHz|

Span 30 MHz
Sweep 1ms

28.3 dBm

8.9474 MHz
5464kHz  OBW Power
9776 MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

-22.908 kHz OBW Power
19.42 MHz x dB

Transmit Freq Error
x dB Bandwidth

Highest channel

Highest channel
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Report No.: GTS201801000161F06

Test Mode: LTE Band 4
Channel Bandwidth: 1.4MHz

Agilern Spectrum Analyzor - Oceupied W

Center Freq 1.710700000 GHz Frequency

Genter Freq: 1710700000 GHz
-
S1FGain ow

v ree Run AvglHold> 10110
atten: 24 d8 Radio Device: 518

Ref Offset 17 dB

Ref 30.00 dBm

CenterFreq|
1.710700000 GHz

Span 3 MHl.
Sweep 28.73ms

Center 1.711 GHz

#Res BW 10 kHz #VBW 30 kHz

Occupied Bandwidth Total Power 27.4 dBm
1.0764 MHz
519Hz  OBW Power

1.256 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= Tosrers

Test Mode: LTE Band 4
Channel Bandwidth: 5MHz

Agilern Spectrum Anayror - Oceupied i

= x = 074504 Phrer

Center Freq 1.712500000 GHz 1 Radlo Std: Non Frequency
e Trig: Frae Ru

SIFGainLow | #Atten: 24 dB

GHz
AvglHold> 10110

Radio Device: 8TS

Ref Offset 17 dB8
Ref 30.00 dBm

Center Freq|
1.712600000 GHz

Span 15 MHz
Sweep 1467 ms

Center 1.713 GHz

#Res BW 100 kHz 300 kHz

Occupied Bandwidth Total Power 29.4 dBm

4.5082 MHz
5025kHz  OBW Power
5001 MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= =

Lowest channel

Agslary Specram Analyrer - Occupied W
s 3 07:37.42 P
00000 GHz Radio Std: N Frequency
rae Run AvglHold> 1010
whtten: 24 dB

Center Freg 1.732500000 GHz g e eq: 17328
ArGainiow " Radio Devics: BTS

Ref Offset 17 dB8
Ref 30.00 dBm

CenterFreq|

Lowest channel

Agilant $pectrum Analyzer - Occupied AW
BRI
Center Freq 1 GHz Radic Std: Non: Frequency
Ly Trig:Frae Rus AvglHold> 1010
SIFGalnLaw  #Atten: 24 dB Radio Device: BTS
Ref Offset 17 dB8

Ref 30.00 dBm

Center Freq|
1.732600000 GHz

Center 1.733 GHz
#Res BW 10 kHz

Occupied Bandwidth

#VBW 30 kHz

Total Power

1.0758 MHz

Transmit Freq Error
x dB Bandwidth

223 Hz
1.226 MHz xdB

OBW Power

1.732600000 GHz

Span 3 MHl.
Sweep 28.73ms

28.8 dBm

99.00 %
-26.00 dB

T

Center 1.733 GHz

#Res BW 100 kHz 300 kHz

Occupied Bandwidth Total Power
4.5103 MHz
2.320 kHz OBW Power

5.014 MHz x dB

Transmit Freq Error
x dB Bandwidth

Span 15 MHz
Sweep 1467 ms

29.1 dBm

99.00 %
-26.00 dB

[

Middle channel

Agilent Spoctrum ApaiyrorOccupied (W

Center Freq 1.754300000 GHz

AFGalnil aw

Ref Offset 17 dB
Ref 30.00 dBm

Center 1.754 GHz
#Res BW 10 kHz

Occupied Bandwidth

Center Freq: 1.754300000 GHz
o Trig:Fres Run AvglHold> 1010
atten: 24 dB

#VBW 30 kHz

Total Power

03537
Radio Std: b Frequency

Radio Device: 5TS

Center Freq|
1.754300000 GHz|

Span 3 MHz
Sweep 2873 ms

27.2dBm

Middle channel

Agilent Spoctrum ApaiyrorOccupied (W

Center Freq: 1.752500000 GHz
. : AvglHold> 1010

Center Freq 1.752500000 GHz 3
AFGoinLow *#Atten: 24 B

Ref Offset 17 dB
Ref 30.00 dBm

Center 1.753 GHz
100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

ST
Radio St Frequency

Radio Device: BTS

Center Freq
752500000 GHz|

Span 15 MHz
Sweep 1.467 ms

28.2 dBm

1.0756 MHz
4.191kHz  OBW Power
1.251 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

4.5007 MHz
3340kHz  OBW Power
4.960 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Highest channel

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTS201801000161F06

Test Mode: LTE Band 4 Test Mode: LTE Band 4
Channel Bandwidth: 10MHz Channel Bandwidth: 20MHz

Agilern Spectrum Analyzor - Oceupied W

Center Freg 1.715000000 GHz Genter Freq: 1718000000 GHz
= Trig:Free Run Avg|Hald> 1010

SiFGalnow | #Atten: 24 d8 Radio Device: BTS

Frequency

Ref Offset 17 dB8
Ref 30.00 dBm

CenterFreq|
1.716000000 GHz

Center 1.715 GHz ) Span 20 MHz|
#Res BIW 100 kHz #VBW 300 KHz Sweep 1.933ms
Occupied Bandwidth Total Power 29.5 dBm
8.9326 MHz
Transmit Freq Error 6.136 kHz OBW Power 99.00 %
x dB Bandwidth 9,770 MHz xdB -26.00 dB

= Tosrers

Agilern Spectrum Analyzor - Oceupied W
et Frequency

Center Freq 1.720000000 GHz : 1.720000000 GHz
Ly Trig:Frae Rus AvglHold> 1010
SIFGalnLaw  #Atten: 24 dB Radio Device: BTS

Ref Offset 17 dB8
Ref 30.00 dBm

Center Freq|
1.720000000 GHz

Center 1.72 GHz " Span 30 MHz
#Res BIW 300 kHz Sweep 1ms
Occupied Bandwidth Total Power 29.3 dBm
17.882 MHz
Transmit Freq Error 13.577 kHz OBW Power 99.00 %
x dB Bandwidth 19.17 MHz xdB -26.00 dB

= =

Lowest channel

Agilern Spectrum Analyzor - Oceupied W

= Frequency

Center Freq $:‘mzr eq: 17326

00000 GHz
(e} ree Run AvglHold> 10110
AFGaind ow Aaten: 24 dB Radio Device: TS

Ref Offset 17 dB8
Ref 30.00 dBm

CenterFreq|
1.732600000 GHz

Center 1.733 GHz ) Span 20 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933ms
Occupied Bandwidth Total Power 28.4 dBm
8.9347 MHz
Transmit Freq Error 7.147kHz  OBW Power 99.00 %
x dB Bandwidth 9.554 MHz x dB -26.00 dB

= Tosrers

Lowest channel

Agilern Spectrum Analyzor - Oceupied W

Center Freg 1.732500000 GHz ¢ 1732600000 GHz Radio Std: Non. Frequency
e Trig:Frae Rur AvalHold> 10110
F GainLaw #Atten: 24 dB Radio Device: BTS

Ref Offset 17 dB8
Ref 30.00 dBm

Center Freq|
1.732600000 GHz

Center 1.733GHz " Span 30 MHz
#Res BW 300 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.5 dBm
17.836 MHz
Transmit Freq Error 37.664kHz  OBW Power 99.00 %
x dB Bandwidth 1919 MHz  xdB -26.00 dB

= =

Middle channel

Agilent Spoctrum ApaiyrorOccupied (W

s : ) ) i

Center Freq 1.750000000 GHz Center Freq: 1750000000 GHz d: M Fraquency
W Trig: Fres Run AvglHold>10110

Al GolmLaw _ #htten: 24 dB Radio Device: 8TS

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq|
1.750000000 GHz|

Center 1.75 GHz i )  Span 20 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 1.933ms SEekD

Occupled Bandwidth Total Power 28.4 dBm =
8.9376 MHz

Transmit Freq Error -1.576 kHz OBW Power 99.00 %
x dB Bandwidth 9.660 MHz x dB -26.00 dB

Middle channel

Agilent Spoctrum ApaiyrorOccupied (W
L Fraquency
AvglHold>10110

henler Freq 1.745000000 GHz I ‘Y:"'}"F'eﬂr-umm
> wneten: 26 48 Radio Device: BTS.

Center Freq
00000 GHz

Center 1.745 GHz ) " Span 30 MHz
300 kHz #VBW 1 MHz Sweep 1ms
Occupied Bandwidth Total Power 28.3 dBm
17.885 MHz
Transmit Freq Error 13.501 kHz OBW Power 99.00 %
x dB Bandwidth 1941 MHz  xdB -26.00 dB

Highest channel

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test Mode: LTE Band 5
Channel Bandwidth: 1.4MHz

Agilent Spectrum Analyzer - Dceupied AW
i : 7 ez 34 90 2 1
624700000 MHz Radio Sta: None Fregquency

MH
AvglHold> 10110

Center Freq 824.700000 MHz

) Trig:Fi n
atten: 24 dB Radio Device: 5TS

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq|
824.700000 MHz|

Span 3 MHz
Sweep 2873 ms

Center 824.7 MHz

#Res BW 10 kHz #VBW 30 kHz

Occupied Bandwidth Total Power 27.6 dBm

1.0749 MHz
Transmit Freq Error 430 Hz
x dB Bandwidth 1217 MHz  xdB

OBW Power 99.00 %
-26.00 dB

Test Mode: LTE Band 5
Channel Bandwidth: 5MHz

Agilent Spectrum Analyzer - Dceupied AW
- : Fraquency

o ISEI 01
Center Freq 826.500000 MHz : 526.500000 MHz Radio Std: None
AvglHold> 10110

] un
#FGoinilow  #Atten: 24 4B Radio Device: BTS

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq
826.500000 MHz|

Span 15 MHz
Sweep 1.467 ms

Center 826.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 26.5 dBm

4.5075 MHz
2.927 kHz
4.897MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Lowest channel

Agilent Spocirum Apaiyror - Occupied i

e o 1
Radio Std: None Frequency

Center Freq 836.500000 MHz i 36.500000 MHz
> AvglHold> 10110

) Trig:Fi n
atten: 24 dB Radio Device: 5TS

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq|
836 500000 MHz|

Span 3 MHz
Sweep 2873 ms

Center §36.5 MHz
#VBW 30 kHz

Occupied Bandwidth Total Power 26.9 dBm

1.0767 MHz
Transmit Freq Error 175 Hz
x dB Bandwidth 1241 MHz  xdB

OBW Power 99.00 %
-26.00 dB

Lowest channel

Agilent Spocirum Apaiyror - Occupied i

Center Freq 836.500000 MHz Radio Std: Nene Frequency

MH
] un AvglHold> 10110
#FGoinilow  #Atten: 24 dB

Radio Device: BTS

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq
500000 MHz|

Span 15 MHz
Sweep 1.467 ms

Center §36.5 MHz
100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 26.4 dBm

4.5247 MHz
Transmit Freq Error 184 Hz
x dB Bandwidth 5049MHz  xdB

OBW Power 99.00 %
-26.00 dB

S04+ PM
Radlo Std: None Frequency
Radio Device: BTS

Ref Offset 17 dB8
Ref 30.00 dBm

CenterFreq|
B48.300000 MHz

Span 3 MHl.
Sweep 28.73ms

Center 848.3 MHz

#Res BW 10 kHz #VBW 30 kHz

Occupied Bandwidth Total Power 26.6 dBm

1.0767 MHz
Transmit Freq Error -183 Hz
x dB Bandwidth 1.208 MHz xdB

OBW Power 99.00 %
-26.00 dB

= =

Middle channel

Agilern Spectrum Analyzor - Oceupied W

Center Freq 846.500000 MHz J GerterFrea: s 500600 Frequency

3 082100 M en
MHz Radlo Std: None
Trig: Free Run AvglHeld>10i10

#IFGalniLow © #Atten: 24 dB Radio Davice: BTS

Ref Offset 17 dB8
Ref 30.00 dBm

Center Freq|
846.500000 MHz|

Span 15 MHz
300 kHz Sweep 1467 ms|

Occupied Bandwidth Total Power 26.5 dBm

4.5097 MHz
-2.600 kHz
5006 MHz  x dB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Highest channel

Highest channel

Global United Technology Services Co., Ltd.
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Test Mode: LTE Band 5
Channel Bandwidth: 10MHz

Agilent Specirum Analyzer - Occupied AW

Report No.: GTS201801000161F06

S5 PM 2 10, 2018

G2z
Radlo Std: None Frequency

629.000000 MHz
AvglHold> 10110

Radio Device: 5TS

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq|
£29.000000 MHz

Center 820 MHz ) ) Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.833ms|

Occupied Bandwidth Total Power 28.7 dBm
8.9203 MHz

Transmit Freq Error -4.042 kHz OBW Power 99.00 %
x dB Bandwidth 9.707 MHz x dB -26.00 dB

[= Terms

Lowest channel

Frequency

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq|
836 500000 MHz|

Center 836.5 MHz ) i Span 20 MHz
#Res 100 kHz #VBW 300 kHz Sweep 1.833ms|

Occupied Bandwidth Total Power 27.2 dBm
8.9528 MHz

Transmit Freq Error 10.534 kHz OBW Power 99.00 %

x dB Bandwidth 9.706 MHz x dB -26.00 dB

082357 PM fox 10, 16
Radlo Std: None Frequency

Radio Device: 518

Ref Offset 17 dB8
Ref 30.00 dBm

CenterFreq|
£44,000000 MHz|

Center 844 MHz ) Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933ms

Occupied Bandwidth Total Power 27.5 dBm
8.8960 MHz

Transmit Freq Error 3.198 kHz OBW Power 99.00 %
x dB Bandwidth 9.527 MHz x dB -26.00 dB

[= Terms

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test Mode: LTE Band 7
Channel Bandwidth: 5MHz

Agilent Spocirum Apaiyror - Occupied W

E o 1
Radio Std: None Frequency

: 2.502500000 GHa
AvglHold> 1010

henler Freq 2.502500000 GHz e
+ yattor: 24 48 Radio Device: BTS

Ref Offset 17 d8
Ref 30.00 dBm

Center Freq|

2502500000 GHz

Span 10 MHz

Center 2.503 GHz
#Re: 1 Sweep 1ms

00 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 26.4 dBm

4.4819 MHz
6.643 kHz
4.923MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Test Mode: LTE Band 7
Channel Bandwidth: 10MHz

Agilent Spocirum Apaiyror - Occupied W

T ] [
Center Freq 2.505000000 GHz GHz Radio Std: None Frequency

AvglHold> 1010
Radio Device: BTS

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq
505000000 GHz

Span 20 MHz
Sweep 1.933ms

Center 2.505 GHz
100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.7 dBm

8.9457 MHz
5928 kHz
9735MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Lowest channel

Agilant Spacirum Analyzer - Occupied AW

¥ : : T

Center Freq 2.535000000 GHz oz Radlo Std: Nons ERY,
B iigFreeRun  AvalHold>1010

" dntten: 24 4B

Radio Device: 5TS

Center Freq|
JI| 2535000000 GHz|

Ref Offset 17 dB
Ref 30.00 dBm

Span 10 MHz

Center 2.535 GHz
#Re: 1 Sweep 1ms

00 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 26.7 dBm

4.4906 MHz
4,173 kHz
4.910MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Lowest channel

Agilent Spocirum Apaiyror - Occupied i

= 3 051216 M.
Center Freq 2.535000000 GHz GHz Radio Std: None Frequency

AvglHold> 1010
Radio Device: BTS

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq
635000000 GHz

Span 20 MHz
Sweep 1.933ms

Center 2.535 GHz
100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.5 dBm

8.9341 MHz
2.263 kHz
9682 MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: Hone Frequency

Radio Device: 518

Ref Offset 17 dB8
Ref 30.00 dBm

CenterFreq|
2567500000 GHz |

Span 10 MHz|
Sweep 1ms

Center 2.568 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 26.9 dBm

4.5036 MHz
7.331 kHz
4989 MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= =

Middle channel

Agilant $pectrum Analyzer - Occupied AW
Center Freq 2.565000000 GHz Radio Std: None Frequency

GHz
) Trig: AvglHold> 10110
#IFGalniLow  #Atten: 24 dB

Radio Device: 8TS

Ref Offset 17 dB8
Ref 30.00 dBm

Center Freq|
2566000000 GHz

Span 20 MHz
Sweep 1.933 ms

Center 2.565 GHz
#Res BW 100 kHz 300 kHz

Occupied Bandwidth Total Power 26.9 dBm

8.9276 MHz
7.555 kHz
9.665 MHz xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Highest channel

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test Mode: LTE Band 7
Channel Bandwidth: 20MHz

Agilent Specirum Analyzer - Occupied AW

Report No.: GTS201801000161F06

:17-4% P dpr A0, 2116

Radlo Std: None Freguency

2510000000 GHz
n AvglHold> 1010

Radio Device: 5TS

Ref Offset 17 dB
Ref 30.00 dBm

Center Freq|
2510000000 GHz

Center 2.51 GHz " Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 28.0 dBm
17.838 MHz

Transmit Freq Error 43.115 kHz OBW Power 99.00 %
x dB Bandwidth 19.21 MHz x dB -26.00 dB

[= Terms

Lowest channel

] 07 1651z
GHz Radlo Std: No Frequency

AvgiHold> 10110

Radio Device: BTS

Ref Offset 17 dB

Ref 30.00 dBm

Center Freq|
25350001

Center 2.535 GHz " Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 26.6 dBm
17.853 MHz

Transmit Freq Error 12.917 kHz OBW Power 99.00 %

x dB Bandwidth 19.09 MHz x dB -26.00 dB

06:15:59 PM for 10, 16
Radlo Std: None Frequency

Radio Device: 518

Ref Offset 17 dB8
Ref 30.00 dBm

CenterFreq|
2560000000 GHz |

Center 2.56 GHz " Span 30 MHz
#Res BW 300 kHz #VEW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 27.1 dBm
17.871 MHz

Transmit Freq Error -11.084 kHz OBW Power 99.00 %
x dB Bandwidth 19.30 MHz x dB -26.00 dB

[= Terms

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test Mode: LTE Band 17
Channel Bandwidth: 5MHz

Agilent Spocirum Apaiyror - Occupied W

Gantar Freq: 706500000 MHz
= Trig:Fres R

Center Freq 706.500000 MHz
+ dhen: 24 4B

Ref Offset 17 dB
Ref 30.00 dBm

Center 706.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
4.4994 MHz

5.881 kHz OBW Power
4.984 MHz x dB

Transmit Freq Error
x dB Bandwidth

52433 o 1
Radio Std: None Frequency

un AvglHold> 10110

Radio Device: 5TS

Center Freq|
706.500000 MHz|

~ Span 15 MHz
CF Step
Sweep 1.467 ms St
27.0 dBm o

99.00 %
-26.00 dB

Test Mode: LTE Band 17
Channel Bandwidth: 10MHz

Agilent Spectrum Anaiyzer - Dccupled W
‘Center Freq: 709.000000 MHz

a Trig: Fres Run
S GolniLow _ #Atten: 24 45

Center Freq 709.000000 MHz

Ref Offset 17 dB
Ref 30.00 dBm

Center 709 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
8.9492 MHz

5.778 kHz OBW Power
9.587 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: Nene Fraquency

AvglHold> 10110

Radio Device: BTS

Center Freq
709.000000 MHz|

Span 20 MHz
Sweep 1.933ms

26.9 dBm

99.00 %
-26.00 dB

Agilent Spocirum Apaiyror - Occupied i

Center Freq 710.000000 MHz A
D Trig:

™ datten: 24 48

Ref Offset 17 dB

Ref 30.00 dBm

Center 710 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
4.4943 MHz

13.412 kHz OBW Power
4.988 MHz x dB

Transmit Freq Error
x dB Bandwidth

] 092504 PM o 10

adio Std: None Frequency

un AvglHold> 10110

Radio Device: 5TS

Center Freq|
710.000000 MHz|

~ Span 15 MHz
CF Step
Sweep 1.467 ms St
26.8 dBm o

99.00 %
-26.00 dB

Lowest channel

Agilent Spectum Anaiyzer Occupled i
Center Freq: 710.000000 MHz

o Trig:Fres Run
S GolniLaw _#htten: 24 4B

Center Freq 710.000000 MHz

Ref Offset 17 dB
Ref 30.00 dBm

Center 710 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
8.9295 MHz

9.402 kHz OBW Power
9.690 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: Nene Fraquency

AvglHold> 10110

Radio Device: BTS

Center Freq
710.000000 MHz|

Span 20 MHz
Sweep 1.933ms

27.2dBm

99.00 %
-26.00 dB

eq: 713500000 MHz

Radio Std: None Frequency

AvglHeld> 10110

Ref Offset 17 dB8
Ref 30.00 dBm

Center 713.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
4.5160 MHz
-265 Hz OBW Power

4.957 MHz xdB

Transmit Freq Error
x dB Bandwidth

Radio Device: 518

CenterFreq|
713500000 MHz

Span 15 MHz|
Sweep 1467 ms

26.9 dBm

99.00 %
-26.00 dB

[

Middle channel

Agilern Spectrum Analyzor - Oceupied W

Center Freg 711.000000 MHz Genier Freq: 711000000 MHz

#IFGalniLow © #Atten: 24 dB

Ref Offset 17 dB8
Ref 30.00 dBm

Center 711 MHz

#Res BW 100 kHz 300 kHz

Occupied Bandwidth Total Power
8.9281 MHz
-6.358 kHz OBW Power

9.471 MHz x dB

Transmit Freq Error
x dB Bandwidth

ar
Radio Std: None Frequency

Trig: Free Run AvglHold> 10110

Radio Device: 8TS

Center Freq|
711.000000 MHz

Span 20 MHz
Sweep 1.933 ms

26.7 dBm

99.00 %
-26.00 dB

Highest channel

Highest channel

Note: All bandwidth and modulation are tested, only the worst result is reported.
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Report No.: GTS201801000161F06

6.5 MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 24E & Part 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.

6.6 Out of band emission at antenna terminals

Test Requirement:

FCC part22.913(a), FCC part24.238(a) and FCC part27.53(h)

Test Method:

FCC part2.1051

Limit:

-13dBm

Test setup:

Communication
EUT Splitter Tester
|

Filter

SPA

Note: Measurement setup for testing on Antenna connector

Test Procedure:

1

The RF output of the transceiver was connected to a spectrum
analyzer through appropriate attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1MHz,
sufficient scans were taken to show the out of band Emissions if any
up to 10th harmonic.

For the out of band: Set the RBW, VBW = 1MHz, Start=30MHz,
Stop= 10th harmonic.

Band Edge Requirements: In the 1 MHz bands immediately outside
and adjacent to the frequency block, a resolution bandwidth of at
least 1 percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed to measure the out of
band Emissions.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 7.1 for details

Test results:

Pass

Test plot as follows:

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Conducted Spurious Emission:

Report No.: GTS201801000161F06

Test Mode: LTE Band 2 / 1.4MHz /1RB

Agilent Spectrum Analyzer - Swopt SA

Marker 2 18.542456250000 GHz Peak Search
PNO: Fast Ly Trig: Free Run

IF Gainel ow Atten: 24 4B

Avg Type: Log-Pwr
AvglHold:> 100100

Ref Offset 16 dB
Ref 30.00 dBm
i

) " Stop 26.50 GHz,
Sweep 66.67 ms (3001 pts]

FURCTION VALUE

Istart 30 MH
#Res BW 1.0 MHz

#VBW 3.0 MHz

sTATUS

Test Mode:

Agilent Spectrum Analyzer - Swopt SA

Start Freq 30.000000 MHz

Ref Offset 16 dB
_Ref 30.00 dBm
i

Istart 30
#Res BW 1.0 MHz

LTE Band 2/ 1.4MHz /6RB

Avg Type: Log-Pwr Frequency
PNO: Past g Trig: Free Run AvglHoldz» 100/100

i0:
IFGainLow Atten; 24 dB

#VBW 3.0 MHz

sTATUS

Agllent Spectrum Analyzer - Swopt SA

Avg Type: Log-Pur Eriqoency

StartTrec 3:000000 bl Fost 0 Trig: Free Run AvglHold:> 100100

PHO: Co
IFGainLow Atten; 24 dB

Ref Offset 16 dB
_Ref 30.00 dBm
V1
{

Start Fred
000000 MH:
Stop Freq
26600000000 GH3

) " Stop 26.50 GHz,
Sweep 66.67 ms (3001 pts)PRRCLS
oo~ (Ao M

#VBW 3.0 MHz

Agilent Spectrum Analyzer - Swopt SA
Start Freq 30.000000 MHz
Ref Offset 16 dB

Ref 30.00 dBm
i

Avg Type: Log-Pwr Frequency
PNO: Past g Trig: Free Run AvglHoldz» 100/100

i0:
IFGainLow Atten; 24 dB

#VBW 3.0 MHz

Ailant Spectrim Anatyzer - Swapt $A

Avg Type: Log-Pwr Frequency

PNO: Fast Ly 1! AvglHeld: 681100
IFGainel ow Atten: 24 4B
2 ik = m
Ref Offset 16 dB
Ref 30.00 dBm -34.572 dBm
1
Center Freq
13265000000 GH3
Start Freq
‘30.000000 MH;
Stop Fred
26.500000000 GH3
‘Stop 26.50 GHz
Sweep 66.67 ms (3001 pis)[IRENRLLAL,
FUNCTION WIDTH FUNCTIONVALUE  ~ (WD Mar
FreqOffse
3 OH3

Start Freq 30.000000 MHz
/
|
|
i

#VBW 3.0 MHz

FUNCTION

Aflant Spectrum Anatyzer - Swapt $A

Start Freq 30.000000 MHz

Ref Offset 16 d&:
_Ref 30.00 dBm
1

PHO: Fast |
IFGainil ow

Frequency

StartFi
30.000000 MH:

Avg Typa: Log-Pwr
Trig: Frae Run AvglHold>100/100

" ptten: 24 4B

Stop Fi
26.600000000 GH3

#VBW 3.0 MHz

FURCTION

‘Stop 26.50 GHz
Sweep 66.67 ms (3001 pts [ ISRRNRLIS,
FUNCTION WIDTH FUNCTIONVALUE  ~ (WD Mar
| 33ss2dem| |

Freq Offs
o

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test Mode: LTE Band 2 / 3MHz /1RB

Agtlant Spectrum Anatyzer - Swapt $A
‘Start Freq 30.001 Avg Type: Log-Pwr
St g S PHO: Fast Ly ) Trig: Free Run Avg|Hold:> 1001100
IFGaincl ow Atten: 24 dB

Ref Offset 16 dB.

__Ref 30.00 dBm
'l

#VBW 3.0 MHz

FUNCTION | FUNCTON WIDTH
|

i
8

Test Mode: LTE Band 2 / 3MHz /15RB

Aflent Spectrum Anatyz

Frequency ‘Start Freq 30.000000 MHz

IFGainil ow

Ref Offset 18 dB.
__Ref 30.00 dBm
43

PHO: Fast Ly

Avg Typa: Log-Pur Frequency
' Trig: Free Run AvglHold>100/100
Atten: 24 4B

#VBW 3.0 MHz

i
)

Ailant Spectrim Anatyzer - Swpt $A
| z Avg Type: Lag-Pur
Marker 2 16.821906250000 -— Avﬁmmam‘lm
IFGaniLow

¥ Trig: Free Run

Ref Offset 16 dB
Ref 30.00 dBm
31

#Res BW 1.0 MHz #VBW 3.0 MHz

PHO: Fast Ly
IFGainil ow

Ref Offset 16 dB
Ref 30.00 dBm

(a5
Next Pk Rigl | ==
Next Pk L.

Avg Type: Log-Pwr Frequency
N Trig: Free Run AvglHold: 84/100
Atten: 24 dB

#VBW 3.0 MHz

FUNCTION | FUNCTON WIDTH

Mgllent Spectrum Analyzer - Swey
30,001 Avg Type: Log-Pwr

000000 Bt PNO: Fast g Trig:Free Run AvglHold:> 100100
1FGain:Low Aren: 24 4B

Ref Offset 16 dB
Ref 30.00 dBm

-- Res BW 1.0 MHz #VBW 3.0 MHz

Frequency

Ref Offset 16 dB
Ref 30.00
43

wg Type: Log-Pwr Frequency

A
! Trig:Free Run Avg|Hold: 88/100
Aren: 24 4B

#VBW 3.0 MHz

MKA MODE| TAC SCL

Som-nmswl
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B
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Highest channel

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Page 37 of 111



GTS

Test Mode: LTE Band 2 / 5MHz /1RB

et Secirm Azt - $eapi S
S'an tar FEDALLD DY 2 Trig: Frae Run AvglHold: 96/100

t: 30.001 Avg Type: Log-Pwr T
5 art Freg 30.000000 MHz AvglHold> 100100 S
\FGainlow _ Atten: 24 dB

Report No.: GTS201801000161F06

Test Mode: LTE Band 2 / 5MHz /25RB

e Spscrm Azt - $eap1 S

PNO Tast g Trig: FreeRun
IFGain:Low Atten: 24 4B
Ref Offset 16 d8 T 7. GHz e
Ref 30.00 dBm Ref 30.00 dBm
1

#VBW 3.0 MHz

#VBW 3.0 MHz

FUNCTION | FUNCTON WIDTH FURCTION VALUE

SCom—n s

3
8

Aflant Spectrum Anatyzer - Swapt $A

Ailant Spectrim Anatyzer - Swapt $A

St 2q 30.00f g Type: Log-P St 2q 30.00f Typul.aqwr

~edal DRI A L. 223 ¥ Trig: Free Run Rl 15008, ~ledel DRI A LR, 223 ¥ Trig: Free Run Avatoris o100
Atten: 24

Atten: 24 di

PHO: Fast Ly PHO: Fast Ly
IFGaireL ow IFGaireL ow
Ref Offset 16 dB Ref Offset 16 dB
Ref 30.00 dBm 1 30.00 dBm

5

#VBW 3.0 MHz i s] # #VBW 3.0 MHz
G % FURCTION

FUNCTION | FUNCTON WIDTH
|

1,880 GHz|
16829

SCom—n s

3
8

wg Type: Log-Pwr Frequency
Trig: Free Run Avg[Hold: 100/100

10 Fast Ly 17
Fonbntow Atten; 24 dB

Agilent Spectrum Anatyzer - Swapt SA
: = L 2 Fraquency :
2 Avg Type: Log-P) 2
Start Freq 30.000000 MHz . SR Start Freq 30.000000 MHz
Fontniow *_Atian: 24 4B

Ref Offset 16 dB Ref Offset 16 dB
Ref 30.00 dBm Ref 30.00 dBm
1 1

#VBW 3.0 MHz

#VBW 3.0 MHz

FURCTION VALUE

SE0m oo -

sTATUS

E
8

Highest channel

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test Mode: LTE Band 2 / 10MHz /1RB

Ailant Spectrim Anatyzer - Swapt $A
i - 11271424 1
™

Avg Type: Lag-Pur
¥ Trig: Free Run AwglHold> 100100
Atten: 24 4B

30.000000 MHz
PHO: Fast |
IFGainil ow

Ref Offset 16 dB
Ref 30.00 dBm
1

Aflant Spectrum Anatyzer - Swapt $A

Start Freq 30.000000 MHz N 1ig:Fres Run

PHO: Fast L)
Atten; 24

IFGainil ow

Ref Offset 16 dB
Ref 30.00 dBm
1

‘Start 30 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Test Mode: LTE Band 2 / 10MHz /50RB

Avg
AvglHold>100/100

Typa: Log-Pur

'Start 30 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz
¥ FUNCTION | FUNCTION WIDTH FLNCTION VALUE FUNCTION
3 il 17.427 dBm 1l 17.620 dBm I
2 35672 dBm 37.036 dBm
3 1 1
4 4
3
6
7
g
9
10
11 L
P >
so sTaTUS

Ailant Spectrim Anatyzer - Swapt $A
Avg Type: Lag-Pur

30.000000 MHz AwglHold> 100100

PNO Tast g Trig: FreeRun
IFGaireL ow ]
Ref Offset 16 dB

Ref 30.00 dBm

S

#VBW 3.0 MHz

FUNCTION | FUNCTON WIDTH FURCTION VALUE

SCom—n s

3
8

Aflant Spectrum Anatyzer - Swapt $A

Start Freq 30.000000 MHz
U

PNO Tast o Trig:Free Run
IF Gain:L ow Atten: 24 dB

‘Start 30 MHz
d #VBW 3.0 MHz

#Res BW 1.0 MHz

Avg Typa: Log-Pwr
AvglHold>100/100

Agllent Spectrum Analyzer - Swopt SA
30,001 Avg Type: Log-Pwr
000000 Bt ! Trig:Free Run AvglHold:> 100100

PNO: Fast Ly
IFGainLow Atten; 24 dB

Ref Offset 16 dB
Ref 30.00 dBm
1

#VBW 3.0 MHz

FUNCTION | FUNCTION wiDTH FURCTION VALUE

z| 18.382 dBm

SBenunnsups

|
34,402 dBm S

sTATUS

E
8

Elscyiency. Start Freq 30.000000 MHz A

PNO: Fast Ly
IFGainLow Atten; 24 dB

Ref Offset 16 dB
Ref 30.00 dBm
1

#VBW 3.0 MHz

Avg Type: Log-Pwr Frequency
AvglHoldz» 100/100

SEeeuanewNs

FUNCTION

1.908 GHz| 18.109 dBm 1
17.080 -35.355 dBm

E
8

sTATUS

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test Mode: LTE Band 2 / 15MHz /75RB

Aflant Spectrum Anatyzer - Swapt $A
g Typa: Log-Par Frequency
¥ Trig: Free Run Au|\HoI¢->10W1W
en: 24 4B

Test Mode: LTE Band 2 / 15MHz /1RB

Agilent Spectrum Anatyzer - Swapt SA
- - < . Frequency T
TE g Type: Lo TE
Start Frog 30.000000 Mhz IS AL i Start Frog 30.000000MHz
IFGainel ow Atten: 24 4B IFGainel ow
Ref Offset 16 dB
Ref 30.00 dBm
1

Ref Offset 16 dB
Ref 30.00 dBm
Al

#VBW 3.0 MHz

#VBW 3.0 MHz

i
8

i
8

Ailant Spectrim Anatyzer - Swapt $A Aflant Spectrum Anatyzer - Swapt $A
~ - Frequency r -

t 2q 30.00f Typa: Log-Pur

~ledel DRI A LR, 223 ¥ Trig: Free Run Au|\HoI¢->10W1m

I 2q 30. ype: Log-Pur v
Start Freq 30.000000 MHz Avg|Hu\da1u0‘l1w PHO: Fast Ly
F Gain:low

PNO Tast g Trig: FreeRun

IFGaireL ow

Ref Offset 16 dB Ref Offset 16 dB

Ref 30.00 dBm yéiv__Ref 30.00 dBm
F Al

1

#VBW 3.0 MHz

#VBW 3.0 MHz

Agilent Spectrum Analyzer - Sway

Peak Search r 2q 30, Avg Type: Log-Pwr
PHo. ' Trig: Free Run AvalHord: 541100

i 24 4B

[ z 4 Type: Log-P
bl B I ,“ o Trig: Free Run Avg|Hn\d71ﬂD‘l1;r
IFGainiLow 24 4B
Ee?jz;roscot t[GduBB Wiz 24 . : Ref Offset 16 45
ef 30. m

]

|

i

|
|

#VBW 3.0 MHz

FUNCTION

-- Res BW 1.0 MHz #VBW 3.0 MHz

MKA MODE| TAC SCL

SEeeuanewNs

Som-nmswl

B
8

3
8

Highest channel

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test Mode: LTE Band 2 / 20MHz /100RB

A Spscm Azt - $eap1 S

Test Mode: LTE Band 2 / 20MHz /1RB

A rocu i i S K
= Frequency
1 30.00 Avg
5 e Trig: Frae Run AvglHold>100/100

t: 30.001 Avg Type: Log-Pwr T
5 art Freg 30.000000 MHz AvglHold> 100100 S
\FGainlow _ Atten: 24 dB

PNO Tast g Trig: FreeRun
(FGainclow  Atten: 24 4B
2 Ref Offset 16 dB

Ref Offset 16 dB 34 d
Ref 30.00 dBm 4 dB div__Ref 30.00 dBm
| —

1

#VBW 3.0 MHz

FURCTION

#VBW 3.0 MHz

FUNCTION | FUNCTON WIDTH FURCTION VALUE

3 GHz| 16.214 dBm |
35134 dBm

SCom—n s

3
8

Aflant Spectrum Anatyzer - Swapt $A

g Typa: Log-Pwr
¥ Trig: Free Run Au|\HoI¢->10W1W

Agilent Spectrum Anayzer - Swupt SA
Start Freq 30.000000 MHz
Atten: 24

g Type: Log-Pur
PNO: rost g Trig: Free Run Rl adyion
IF Gain:L ow Atten: 24
4 Ref Offset 16 dB
f 30.00 dBm

PHO: Fast L)
IFGainil ow

Start Freq 30.000000 MHz

Ref Offset 16 dB
Ref 30.00 dBm
Al

#VBW 3.0 MHz

#VBW 3.0 MHz
FURCTION

FUNCTION | FUNCTON WIDTH
|

SCom—n s

3
8

wg Type: Log-Pwr Frequency
Trig: Free Run Avg[Hold: 100/100

10 Fast Ly 17
Fonbntow Atten; 24 dB

Agilent Spectrum Anatyzer - Swapt SA
: = L 1 Fraquency :
2 Avg Type: Log-P) 2
Start Freq 30.000000 MHz . SR Start Freq 30.000000 MHz

Fontniow *_Atian: 24 4B
Ref Offset 16 dB Ref Offset 16 dB
Ref 30.00 dBm Ref 30.00 dBm
1 1

#VBW 3.0 MHz

#VBW 3.0 MHz

FURCTION VALUE

SEeeuanewNs

SE0m oo -

E
8

sTATUS

E
8

Highest channel

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test Mode: LTE Band 4 / 1.4MHz /1RB

Ailant Spectrim Anatyzer - Swapt $A

T Avg Type: Log-Pr
0.000000 MHz N Trig: Free Run AvalHold>1001100

PHO: Fast |
IFGainil ow Atten: 24 dB

Ref Offset 16 dB 2 d
Ref 30.00 dBm st

Test Mode: LTE Band 4 / 1.4MHz /6RB

Aflant Spectrum Anatyzer - Swapt $A

Avg Typa: Log-Pwr

¥ Trig: Free Run AvglHold>100/100
Atten: 24

Start Freq 30.000000 MHz
PNO: Fost Lo
FGalnetow

Ref Offset 16 dB
Ref 30.00 dBm
]

‘Start 30 MHz

‘Start 30 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Res BW 1.0 MHz #VBW 3.0 MHz
7 TURCTION | FUNCTIGR wDTH FLSNCTION VALLE ; 7 TUHCTION
717 GHz| 16.787 dBm 1 1711GHz 20,358 dBm
i 35102 dBm 05 dBm
3 ! 1 1
1
6
6
¥,
&
9
10
11
< >
= STaTus

Ailant Spectrim Anatyzer - Swapt $A

30.00 Avg Type: Lag-Pur

CLLLL L o Trig: Free Run AvglHold> 1001100
IF Gain:L ow 8

Ref Offset 16 dB
Ref 30.00 dBm

Al

Agflant Spectrum Anatyzer - Swapt $A

‘Start Freq 30.001 Avg Type: Log-Pwr

St e S PHO: Fast Ly ) Trig: Free Run Avg[Hold:> 100/100
IFGaincl ow Atten: 24 dB

Ref Offset 16 dB
Ref 30.00 dBm
1

‘Start 30 MHz
#VBW 3.0 MHz #Res BW 1.0 MHz #VBW 3.0 MHz
FUNCTION | FUNCTON WIDTH FUNCTION VALUE
1 16,835 dBm |
2 30.072 dBm — 1
3 ! 1
4 |
&
5
T
8
9
10
11
=

Agllent Spectrum Analyzer - Swopt SA

Avg Type: Log-P
DD A i Free Fun AvglHold» 130100
IF Gainel ow Atten: 24 dB
Ref Offset 16 dB
Ref 30.00 dBm
1

#VBW 3.0 MHz

SBenunnsups

sTATUS

E
8

Avg Type: Log-Pwr Frequency
Trig: Free Run AvglHoldz» 100/100

PNO: Fast Ly
IFGainLow Atten; 24 dB

Start Freq 30.000000 MHz

Ref Offset 16 dB
__Ref 30.00 dBm
{1

|

#VBW 3.0 MHz

FUNCTION

1.754 GHz| 0.016 dBm
17.07¢ 71 dBm

sTATUS

Highest channel
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